
KR Draft June 30, 2021 

4852-7468-0797.1  

PRELIMINARY OFFICIAL STATEMENT DATED ________, 2021 
NEW ISSUE [INSURED ]RATING: [S&P Global Ratings] “[__]” 

BOOK-ENTRY-ONLY [UNDERLYING RATING: [S&P Global Ratings] “[__]”] 

[INSURANCE:  _________] 

(See “MISCELLANEOUS—Ratings”) 

In the opinion of Kutak Rock LLP, Bond Counsel, under existing laws, regulations, rulings, and judicial decisions and assuming the accuracy of certain 

representations and continuous compliance with certain covenants described herein, interest on the Bonds (defined below) is excludable from gross income under 
federal income tax laws pursuant to Section 103 of the Internal Revenue Code of 1986, as amended to the date of delivery of the Bonds, such interest is not a 
[...]
current and future discharge treatment requirements, and expansion of the collection (interceptor) system, 

which is at or near capacity.  



 

 18 
4852-7468-0797.1  

To afford some of these critical improvements that serve the current residents, at the end of 2020, 

Staff recommended an increase to Wastewater monthly fees which have not increased since 2015.  This 

increase was to ensure proper maintenance of equipment, repair of equipment, and retainage of employee 

talent.  The increase also will be used for the purposes of replacing the existing Central Plant that was first 

constructed in 1951 and upgrades to this plant were most recently made in 2004.  Unfortunately, as 

previously mentioned the treatment method is not sufficient to meet permit requirements throughout the 

year, predominantly during the winter months when wastewater temperatures are too cold so the bugs do 

no process the waste effectively.  As a result, violations with the state discharge permits occur. 

To accommodate new growth, the Town embarked on an aggressive project to install interceptors 

that are normally constructed by developers based on their planned expansions.  To recover these costs, the 

Town also implemented a new Regional Impact Fee in the Central Plant Sewer Service Area.  The newly 

established fee, is an additional $9,500 in addition to the current sewer tap fee.  This additional fee will be 

used to recover the costs of the interceptor improvements with the intent to not burden the existing 

customers with this financial obligation.  The Bonds will finance these improvements, with debt service 

financed by the Regional Impact Fee (new development).  Existing customers will not be expected to cover 

or be burdened by this cost.  See “THE BONDS—Application of Bond Proceeds—The Project.” 

System Management 

The management of the System is established by the Public Works Department, with guidance from 

the Town Manager’s Office and review and approval by the Council.  The following individuals are the 

managers responsible for the System. 

Director of Public Works.  The responsibilities of the Town Public Works Director include, but 

are not limited to, all aspects of operations and infrastructure needed to provide high quality street, water 

and wastewater services to the community.  [Please review and confirm responsibilities] 

Marco Carani was hired as the Director of Public Works in January, 2019.  Mr. Carani has nine 

years of experience as a municipal Public Works Director.  Prior to his employment with the Town, Mr. 

Carani was Director of Public Works for Frederick, Colorado for nearly four years and for Fort Lupton, 

Colorado for three years.  Mr. Carani currently holds class 2 certifications in collection and distribution and 

serves on the executive committee for North Front Range Water Quality Planning Association.  [Please 

provide educational background] 

Deputy Director of Public Works.  The responsibilities of the Deputy Town Public Works Director 

include, but are not limited to, all aspects of operations and infrastructure needed to provide high quality 

street, water and wastewater services to the community. [Please review and confirm responsibilities]  

Ellen Hilbig was hired as Deputy Public Works Director in [_], 20[21]. Ms. Hilbig, has six years 

of experience working as a Civil Engineer, four years with Longmont, Colorado and over two years as the 

City Engineer for Delta, Colorado.  Ms. Hilbig obtained her Colorado Professional Engineer certification 

[from where?] and has completed the APWA Public Works Institute, where she currently sits on the Board. 

Wastewater Facilities 

The Town’s Wastewater Utility Service Areas (“WUSA”) encompasses approximately 45 square 

miles of annexed property, with anticipated expansion into the Growth Management Area as illustrated on 

the “TOWN MAP.” [Please confirm the Town Map is the correct map for this description] Approximately 76 

miles of sewer line constitute the system which are 8” to 12” in diameter with 15” to 18” interceptors.  The 

WUSA consists of two wastewater treatment plants as more fully described below and can currently serve 



 

 19 
4852-7468-0797.1  

a population of 20,000 or approximately 6,800 taps until the year 2026.  The Town has two areas of 

infiltration located under the Hillsboro Ditch.  The infiltration is limited to not more than 30 gallons per 

day from both locations during the months of April through September.  The Town has three sanitary lift 

stations.   

Central Wastewater Treatment Plant.  The Central Plant service basin (approximately 55% of the 

WUSA) is located East of Town on Highway 60.  The Central Plant is an aerated lagoon plant that was 

constructed and placed on-line in 1951.  The Central Plant has been operated and maintained by the Town 

since 1951, and was expanded in 1981 and again in 2004 to treat 750,000 gallons of wastewater per day 

with a lagoon plant with a Moving Bed Biofilm Reactor (“MBBR”) and dissolved air flotation treatment 

process which discharges into the Little Thompson River.  The Central Plant basin sewer system is a mix 

of older and newer sewer sub-systems.  The older portion (Old Town, or downtown area) contains a mix of 

PVC and older clay tile sewers.  Most of the rest of the Central Plant system is newer PVC (SDR 35 or 

similar) construction.  The current (existing) public system includes approximately 9.8 miles of 8”-21” 

gravity sewers, three lift stations, and approximately 2.7 miles of 4”-12” force mains.  With exception of 

the older clay tile sewers, infiltration and inflow (“I&I”) is relatively minimal in the system.  When the 

plant was upgraded, it was designed to accommodate an increase in capacity to treat 1,500,000 gallons of 

wastewater per day.  

The lagoon facility with a post-lagoon Moving Bed Biological Reactor (“MBBR”) historically has 

had issues meeting discharge limitations for ammonia and total suspended solids (“TSS”).  The lagoons 

over time have become filled with settled solids and no longer have adequate operating volume, resulting 

in less biochemical oxygen demand (“BOD”) and ammonia removal.  Additionally, low water temperatures 

are observed as the wastewater flows though the lagoons, which slows the rate of wastewater treatment and 

causes ammonia discharge limitation exceedances.  TSS exceedances have been caused by solids carry-

through in the lagoons and a lack of proper chemical dosing in the Dissolved Air Floatation System 

(secondary clarifier).  Equipment at the Central WWTP are aged and at the end of their useful lifetimes, 

and are not adequate to meet potential more stringent discharge limitations in future discharge permit 

cycles.  Lastly, based on the Town’s growth projections, the facility will require hydraulic and organic 

treatment capacity expansions in the next couple of years. 

Significant new development is occurring and/or is planned within the WUSA.  Currently the Town 

has under construction or in design, and/or has master planned for future design/construction approximately 

12.6 miles of 12”-30” gravity interceptors, two new lift stations, and 1.2 miles of 12” & 16” force mains.  

These new interceptors are split between the Town’s new north interceptor system and the Central 

Interceptor system.  Two of the three existing lift stations will be decommissioned as part of the expansion 

program.  Accordingly, with the two new lift stations, the overall Central Plant system will still have a total 

of a total of three lift stations. 

The Central Plant project will construct a new wastewater treatment facility to replace the old aging 

aerated lagoon plant.  The current plant is a .999 million gallons per day (“MGD”) plant and needs to be 

replaced with a 2.5 MGD plant.  Current plant daily flow rates average .811 mgd, with a low flow of 0.147 

mgd, and a high flow of 1.439 mgd with a BOD loading of 300 – 450 MG/l.  The loading of the Central 

Plant rated capacity of .999 is 2213 lbs/day with required monitoring and 85% removal.    

Not included in the above sewer totals is the future southwest interceptor (“SWI”) system. Other 

than preliminary projections of sanitary flows from the overall SWI service area, which was needed for 

design sizing of the Central Interceptor system downstream of the SWI connection point, detailed master 

planning and conceptual layout of the SWI has not yet occurred.  



 

 20 
4852-7468-0797.1  

Low Point Wastewater Treatment Plant.  The Low Point Plant service basin (approximately 45% 

of the WUSA) is located on Highplains Blvd and was completed in 2005 to treat 500,000 gallons of 

wastewater per day using a Sequencing Batch Reactor (SBR) system which discharges into the Big 

Thompson River.  The plant can be upgraded to treat 1,000,000 gallons of wastewater per day.  

The treatment facility historically has had issues meeting discharge limitations for pH and 

ammonia, partly due to higher strength influent wastewater than was planned during the original design.  

For this reason, the Low Point Plant has reduced treatment capacity.  Also, based on the Town’s growth 

projections, the facility will require hydraulic and organic treatment capacity expansions.  Presently, the 

treatment facility lacks a dependable and permanent solids handling system, which requires more operation 

and maintenance and limits the Town’s ability to control solids in the treatment process.  Generally, 

equipment is operational and in good condition, however most equipment is aged and approaching the end 

of their useful lifetimes. 

The Low Point Plant system was constructed and placed on-line in 2006 and consists of an influent 

lift station, headworks, sequencing batch reactors (“SBRs”), aerobic digesters, chlorine disinfection, and 

outfallpipe.  Biosolids generated by the secondary treatment process are stabilized in aerated digesters and 

landfill disposed using a contract hauling service.  The Town operates the Low Point Plant with rated 

hydraulic and organic capacities of 0.5 million gallons per day (mgd) and 1,000 pounds per day (ppd) 

biochemical oxygen demand BOD, respectively with an average daily flow of 0.265 mgd, a low flow of 

0.170 mgd, and a high flow of 0.396 mgd.  The Low Point Plant mainly receives and treats municipal 

(domestic) wastewater with small fractions of commercial and industrial wastewater.  The facility 

discharges treated effluent to the Big Thompson River (Segment COSPBT05) per the Colorado Discharge 

Permit System discharge permit CO0047058 administered by the Colorado Department of Public Health 

and Environment (“CDPHE”).  The Low Point Plant basin sewer system is generally the newer sewer 

system area of the Town.  The public sanitary sewers typically are PVC (SDR 35 or similar), ranging from 

8”- 21” in size. The current system is entirely a gravity system, with no lift stations.  I&I in the Central 

Plant is minimal.  New developments (commercial and residential subdivisions) in the Low Point Plant 

basin are occurring, and associated expansion of the sewer system will be ongoing. 

The expansion of the existing Low Point Plant, in addition to construction and installation of new 

processes and process equipment will include the modifications and upgrades to several of existing unit 

processes.  Ultimately, the proposed facility expansion is expected to increase the total hydraulic and 

organic capacities to 1.5-mgd and 4,880 pounds per day (“ppd”) BOD, respectively.  In general, the Project 

is expected to include the following components: (i) new influent self-flushing pumping station; (ii) new 

headworks building with fine screening, grit removal, and flow monitoring; (iii) advanced biological 

treatment processes capable of secondary treatment and biological nutrient removal (BNR, nitrogen and 

phosphorus removal); (iv) MBR system and return activated sludge (“RAS”) pumping improvements; 

(v) in-line UV disinfection system; (vi) biosolids handling improvements for treatment and storage; and 

(vi) upgraded electrical and instrumentation and controls systems.   

Process Description The expansion of the WWTP is designed as a membrane bio-reactor (MBR) 

facility and will include fine screening and grit removal, preceded by an influent pump station.  Anoxic, 

anaerobic, and aerobic basins will be constructed for conventional activated sludge treatment.  Eductor 

mixers will be used for mixing in the anoxic and anaerobic basins.  Fine bubble diffusers will be installed 

to provide mixing and oxygen transfer in the aerobic (oxic) basins.  Flow is then conveyed into MBR tanks 

where the effluent liquid will be separated from the mixed liquor solids.  Effluent liquid will be disinfected 

utilizing an in-line UV disinfection system.  Effluent from the UV system will be gravity conveyed to plant 

outfall for final disposal.  Waste Activated Sludge (“WAS”) removed from the MBR process will be 

pumped to solids holding tanks where the sludge will be mixed and aerated prior to dewatering.  See “LOW 

POINT WWTF EXPANSION MEMBRANE BIO-REACTOR” for the preliminary site layout.  “THE 



 

 21 
4852-7468-0797.1  

BONDS—Application of Bond Proceeds—The Project” and “—System Capital Improvements and Long-

Term Planning” below. 

System Capital Improvements and Long-Term Planning 

The Town has used existing funds to finance all improvements made over the past five years.  

Completed improvements include the following:  aeration/mixers were added and the airline replaced on 

MBBR at the Central Wastewater Treatment Plant.   

In 2019, the Town contracted with IMEG Corporation (“IMEG”) to conduct a system wide study 

and evaluation of the sanitary sewer system (the “System”) benefitting the properties located in the sewer 

shed basin, served by the central wastewater treatment plant (the “Region”), (the “Study”).  The Study 

included an assessment of development and a calculation of the remaining available capacity in the existing 

lift stations and sanitary sewer interceptor lines and concluded that, despite the potential for many thousands 

of new residential dwelling units, the Town could only issue approximately five to seven hundred additional 

residential building permits in the Region until major upgrades to the System were undertaken.  Without 

such upgrades, a moratorium would need to be considered upon the delivery of wastewater flows delivered 

to the Central Plant.  As part of the Study, IMEG analyzed the best locations to install the necessary 

infrastructure in the Region to expand the System and deliver additional wastewater flows to the Central 

WWTP.  The Study concluded that three new system interceptor lines should be installed and a new lift 

station should be constructed to serve the Region including: (i) a sanitary sewer interceptor line from the 

Johnstown Farms development to the Central WWTP; (ii) a sanitary sewer interceptor line generally located 

at I-25 to the Central WWTP north of State Highway 60; (iii) a sanitary sewer interceptor line generally 

located from I-25 along State Highway 60 connecting to the Johnstown Farms lift station; and (iv)  new lift 

station at Johnstown Farms with an additional force main to accommodate a larger design flow (collectively 

the “Improvements”).  See also “THE BONDS—Application of Bond Proceeds—The Project.” 

Capital Improvements.  Repair and replacement projects are necessary for maintaining the integrity 

of the System’s infrastructure.  Improvement and expansion projects are also needed to address growth as 

the Town moves toward build-out.  To address these needs, a 10-year Capital Improvement Project (the 

“CIP”) was developed.  The CIP is updated annually in conjunction with the Town’s budget process to 

ensure that the appropriate projects are undertaken.  Master plans have been compiled for all aspects of the 

System to ensure that the infrastructure is routinely maintained in excellent condition.  These plans are 

regularly updated to assist with prioritizing infrastructure repairs, replacements and improvements.  [With 

the exception of the Project,] the Town generally plans to use existing fund balance and revenues to fund 

most, if not all, of the projects. [Please provide CIP] 

The following table summarizes the proposed System improvements that Town staff anticipates to 

be partially or fully funded using Bond and additional debt proceeds.  These projects were adopted by the 

Council on [____] 2020 for fiscal year 2021 (the next update to the Capital Improvement Program will 

cover fiscal years [_____]).  See “THE BONDS—Application of Bond Proceeds.” 



 

 22 
4852-7468-0797.1  

2021 Sewer Fund Bond Proceeds Spending Plan 

 

Estimated 

Project Cost 

Anticipated Debt 

Proceeds 1 

Phase I Central Collection Line to Central WWTP    

Phase I North Interceptor Line (Design Only)    

Phase II Central Interceptor Line (Design and Construction)   

Low Point WWTP Expansion Construction Phase I   

Central WWTP Expansion (Design Only)   

Total   $57,774,700 

    
1 Includes a portion of Bond proceeds.  See “THE BONDS—Application of Bond Proceeds.” 

 

Customer Information 

The Town classifies its sewer customers as residential and commercial inside or outside of Town.  

A breakdown of the accounts served as of December 31, 2020 as compared to the year ended December 31, 

2019, is set forth below.  

TABLE III 

Estimated Sewer Accounts by Classification 

 2019 2020 

Classification Inside Outside Inside Outside 

     

Residential   5,388 3 

Commercial      204 4 

Total   5,592 7 
     

Source: Town of Johnstown Finance Department 

 



 

 23 
4852-7468-0797.1  

TABLE IV 
2020 Largest Customers of the Sewer System 1  

 

Customer 

Total User Charge 

Revenue Collected 

Percent of Total 

Service Charges Collected 2 

   

RV Retreat $15,040 0.71% 

Canyon Bakehouse 14,017 0.66 

HJJ LLC 12,633 0.59 

TA Operating 10,881 0.51 

   

   

   

   

   

   

    
1 The four largest customers of the System, in aggregate, accounted for approximately 2.47% of actual total service charge 

revenues during 2020.  No other customers represent more than .05% of the services charged.  [add a line for “Residential” 

or other category?] 
2 Based on total Sewer Service revenues of $2,130,323. 

 

System Financial Information 

See “—System Capital Improvements and Long-Term Planning—Rates and Tap Fee Policy” 

above for a discussion of the Town’s policy with respect to establishing tap fees and usage fees. 

Sewer Fund Revenues 

The funds received from the collection of charges and rentals to the System are deposited, paid out 

and applied only in the manner and form provided for the issuance of wastewater revenue bonds for the 

Town, for the purpose of extending and improving the Town’s sanitary sewer system and treatment plant, 

such funds to be known and established as the “Sanitary Sewer Bond Fund,” but nothing contained in this 

Chapter should be construed in any way to prevent the Council from applying and crediting to such fund 

available money derived from any other sources. 

Wastewater Fund revenues are generally made up of customer receipts, tap fees, and grants.  The 

Wastewater Fund Revenue Sources table below lists the major revenue sources, as well as the amounts that 

are projected for 2021. 

Wastewater Revenue Sources 

Source Amount Percent of Total 

   

Charges for Services $  2,123,500 3.68% 

Interest 7,200 0.01 

Regional Impact Fees 400,000 0.69 

Tap Fees 792,000 1.37 

Debt Proceeds 54,450,000 94.25 

Miscellaneous          2,000    0.00 

Total $57,774,700 100.00% 

 



 

 24 
4852-7468-0797.1  

Regional Sewer Fee.  In December of 2020, the Council adopted Ordinance No. 2020-190 to 

amend Article II of Chapter 13 of the Johnstown Municipal Code, adding Section 13-55, and establishing 